
APPLICATION
Verify accessory fitment at Polaris.com.

BEFORE YOU BEGIN
Read these instructions and check to be sure all parts and tools are accounted for.
Please retain these installation instructions for future reference and parts ordering
information.

KIT CONTENTS
This Kit includes:

REF QTY PART DESCRIPTION PART NUMBER
1* 8 Flat Washer, M10, Zinc Plated -

2* 2 Hex Bolt, M10 X 1.5 X 25, Zinc Plated -

3* 2 Hex Bolt, M10 X 1.5 X 50, Zinc Plated -

4* 4 Hex Flange Nut, M8X1.25, Zinc Plated -

5* 2 Lock Washer, M10, Zinc Plated -

6 1 Tightening Plate Assembly -

7 1 Welded Mount Plate -

Instr 9926859 Rev 01 11/15 Page 1 of 3

P/N 2881762

PLOWMOUNT KIT



Instr 9926859 Rev 01 11/15 Page 2 of 3

REF QTY PART DESCRIPTION PART NUMBER
8 1 Winch Link -

9 1 Backer Bracket -

10* 4 Hex Bolt, M8 X 1.25 X 25, Zinc Plated -

1 Instructions 9926859

Items marked (*) are included in Hardware Kit PN 2206295.

TOOLS REQUIRED
Wrench and Socket Set

IMPORTANT
Your PLOW MOUNT KIT is exclusively designed for your vehicle. Please read the installation instructions
thoroughly before beginning. Installation is easier if the vehicle is clean and free of debris. For your safety, and to
ensure a satisfactory installation, perform all installation steps correctly in the sequence shown.

ASSEMBLY TIME
Approximately 40 minutes

INSTALLATION INSTRUCTIONS
1. Install winch kit (PN 2881098, 2881099, 2881255)

on your vehicle referring winch installation
instructions.

2. If you have a bumper kit (PN 2881094) installed,
you will need to remove it at this time. Also remove
backer plate (A) from vehicle chassis. This plate
will be replaced with new plateo supplied in the
plow kit.

3. Remove front two lower bolts (B) from front drive
assembly (C) as shown. New boltse supplied in
plow kit will be used for reinstallation.

4. Align plow mountu to bracket (D) and install bolts
a with flat washersq from front of vehicle and
four nutsr without washers at rear. Do not tighten
bolts at this time.



Instr 9926859 Rev 01 11/15 Page 3 of 3

5. Install two lock washerst and flat washersq
onto front boltse. Install bolts from underneath
and thread into front drive where bolts were
removed in Step 3. Install flat washers on rear
bolts as shown and insert through mount and skid
plate (E) into nut platey as shown. Do not tighten
bolts at this time.

6. If you are not installing a front bumper at this time,
set this nut plateo aside for possible future use. If
you are installing a front bumper, install nut plate in
position as shown to allow installation of upper
bumper bolts in this location.

7. Tighten four front boltsa to following
specification.

TORQUE
25 ft. lbs. (33.9 Nm)

8. Tighten rear boltsw to following specification.
TORQUE

25 ft. lbs. (33.9 Nm)

9. Tighten boltse into front drive to following
specification.

TORQUE
33 ft. lbs. (44.7 Nm)

10.Connect winch hook to the plow lift linki.
11. If bumper kit was removed in Step 2, reinstall at

this time.

COMPATIBILITY
• Compatible with Front Bumper Kit PN 2881094

• Not compatible with Plow Mount Extension Kit PN
2880267

• Plow mount kit PN 2881762 is meant to be used
with Frame kit PN 2878822 and 72” Blade kit PN
2877736 or 2878848

Additional Service Parts
Plow Marker PN 2872726
Skid Shoe PN 2877245
72” Standard Cutting Edge PN 2204976

72” Hardened Cutting Edge PN 2879875


	PLOW MOUNT KIT 

